
Marksman Elite  T-Base Mounting Kit 2465-243N
Revision A Assembly Instructions Page 1 of 1 

 

 

© 2011 Illinois Tool Works Inc.  All rights reserved. 
Printed in USA 

 
 

 Service Part Kit  2465-243 
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ITEM PART NUMBER DESCRIPTION QTY 
1 5760-439X05800 BAR, 3” X 3” X 58” LONG 1 
2 5760-481X01800 BAR, 3” X 3” X 18”, M8 TAP BOTH ENDS 1 
3 5760-481X02400 BAR, 3” X 3” X 24”, M8 TAP BOTH ENDS 1 
4 5760-442 BRACKET, CORNER, 8 HOLE 4 
5 5760-441 BRACKET, FLOOR MOUNT, DOUBLE 3 
6 5760-443 END CAP, 3” X 3” 1 
7 5241-723 SCR, M8 X 1.25 X 16mm BUT HD CAP, SS 44 
8 5081-746 SCR, M6 X 1 X 12mm, SOC HD CAP, SS 4 
9 5780-427 T-NUT, DOUBLE, M8 X 1.25 20 

10 2465-408 BRACKET, MOUNTING, ELITE 1 
11 5241-722 SCR, M8 X 1.25 X 12mm BUT HD CAP, SS 8 

 
 
 

In order to prevent 
accidental tipping of 
equipment, secure mounting 


